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LAB N° 1514

Furniture Business Division

TEST REPORT: 4787969023.1 Rev.1

This report cancel and replace the previous N° 4787969023.1 issued on 27/05/2017.

APPLICANT

Name: Metalmeccanica Alba S.r.l.

Address: Via Boschier, 54/A
Localita Ca' Rainati
San Zenone degli Ezzelini, TV
31020
Italy

Product:  Pluto telaio 4 gambe con scocca -
Ansi Bifma X5.1

DATE

Sample in: 8/5/2017
Tests start: 8/5/2017
Tests end: 27/5/2017
Report issue: 30/5/2017

OVERALL DIMENSIONS:

Measured: Depth: 525 mm; Height: 813 mm
Width: 450 mm Weight: 4,2 kg

Nominal: Depth: ND; Height: ND;
Width: ND; Weight: ND;

Sample number 941082 Order Number: 11755980

REFERENCE STANDARD

ANSI/BIFMA X5.1:2017 General-Purpose Office Chairs - Tests.
NOTE: clauses considered as not applicable to the product are not listed in this report.

Sample defects before the test: NO VISIBLE DEFECTS

Tests have been performed on atemperature of 21 +2 °C

The tests have been performed on 2 samples as requested by the customer

The sample is classified as Type: lll

Technician
Rodolfo Sala

%/ Digitally signed

At Ay by Rodolfo Sala
Date: 2017.05.30
09:21:37 +02'00'

Laboratory Manager
Matteo Longoni

Digitally signed
by Matteo
w&w iz/@ﬁ Longoni
’ Date: 2017.05.30
10:40:27 +02'00'

Note: any copy, even partial, of this report, and any change or alteration to it are strictly forbidden.
The test results listed in this report are relevant only for the tested sample. Sampling performed by the customer.
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ACCREDIA '\ Furniture Business Division

VENTE ITALNG D1 ACCRECITAMENTO ~!

LAB N° 1514

TEST REPORT: 4787969023.1 Rev.1 Issued on: 30/5/2017

Backrest Strength Test - Static - Type Il & Il ANSI/BIFMA X5.1:2017 Par. 6

T %.\\
Position per 6 3 T
Position per 6.3 Y
l - 90°+ 10°
B80°t 10°
Sr—a—o3 UL :
Test has been performed pulling the backrest backwards
Backrest height: 415 mm
Loading pad height measured from the seat: top of backrest
Functional Load
Backrest force (N) Time of test (sec) N° cycle Rating
667 60 1 P
Note: Test performed on sample one as 1% test on this sample.
Proof Load
Backrest force (N) Time of test (sec) N° cycle Rating
1001 60 1 P
Note: Test performed on sample one as 1¥test on this sample.
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ACCREDIA '\ Furniture Business Division

LENTE ITALUND DN ACCREDITAMENTO !

LAB N° 1514

TEST REPORT: 4787969023.1 Rev.1 Issued on: 30/5/2017

Drop Test - Dynamic ANSI/BIFMA X5.1:2017 Par. 7

y 13 mm (0.5 0. ) = 13mm (0.5 in) —
See appendix A for
| — an example of one
acceptable bag - —
-
f
152 mm / |,|" III
(6 in.) Il." II.-' I|| 152 mm
I & in_)

/]
1 ~ / = f

Y
( \
| x
o I | | \
o9 g g © 4 L
Functional Load
Seat The distance between the Drop height Weight of bag N° Ratin
bag and the backrest (mm) (kg) cycle 9
Fixed position 13 mm 152 102 1 p
Note: Test performed on sample two as 3™ test on this sample.
Proof Load
Seat The distance between the Drop height Weight of bag N° Ratin
bag and the backrest (mm) (kg) cycle 9
Fixed position 13 mm 152 136 1 p
Note: Test performed on sample two as 3™ test on this sample.
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ACCREDIA '\ Furniture Business Division

LENTE ITALUND DN ACCREDITAMENTO !

LAB N° 1514

TEST REPORT: 4787969023.1 Rev.1 Issued on: 30/5/2017

Seating Durability Tests — Cyclic ANSI/BIFMA X5.1:2017 Par. 10

Impact Test ANSI/BIFMA X5.1:2017 Par. 10.3

» VmmPSm)e 3mmdSn) > - N of Owe Mow o Ch
See A e A ’
- TN “/‘réfj‘ :
tan) i . / N
above un a1 7 ! ' i ,
e R (] ) a : :
v | { " ,‘ f::" e : - ‘f\’ ! ‘
L (/] Sesipheey f 11/ : i !
‘\‘_ B || — " ‘ \ /) Comurs st 2y \ ' )
] | [ : =Ry
Ty — i 3 I(fl“.:.;—_ijlé /_l ; A== ek ey /l L
| 1) ./’J ;‘ Eomintw ‘.-"., l\u.n-nm
Ca—oR I BRI, e T e
Minimum thickness of cushiony materials of seat: 0 mm
Thickness of additional foam: 50 mm (IFD al 25% di 200 N + 22 N)
Distance between the bag and the backrest: 13 mm
Weight of bag . N° Frequency .
(kg) Height of fall (mm) cycle (cycle / minute) Rating
57 36 mm 100.000 15 P
Note: Test performed on sample two as 1¥ test on this sample.
Page 4 of 11

UL International Italia S.r.L. — Furniture Business Division - via Europa, 9, 22060, Cabiate (Co), Italy — T:+39.039.64.10.101 W: UL.com -
Soggetta a direzione e coordinamento di (UL Inc.) Northbrook (IL), USA



R
W

7,

iacwRA ACCREDIA § Furniture Business Division

,,,,'//,\\\‘\\*
il

LENTE ITALUND DN ACCREDITAMENTO -

LAB N° 1514

TEST REPORT: 4787969023.1 Rev.1 Issued on: 30/5/2017
Front Corner Load-Ease Test — Cyclic — Off-center ANSI/BIFMA X5.11:2017 Par. 10.4

203 mm<+ 13 mm
] (8in.+ 0.51in.)
Diameter loading

Front of Chair device

- &

203 mm+13 mm I I
(8 in. 0.51 in.) Top View of Chair

Diametar loading

device

The test has been performed for 40,000 cycles alternated on the corners of the front edge (20,000
cycles for each corner)

Seating load (N) N° cycle Cycle frequency (cycle / minute) Rating

890 40.000 12 P
Note: Test performed on sample two as 2" test on this sample.
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LAB N° 1514
TEST REPORT: 4787969023.1 Rev.1 Issued on: 30/5/2017
Stability Test ANSI/BIFMA X5.1:2017 Par. 11
Rear Stability ANSI/BIFMA X5.1:2017 Par. 11.3
'/' —
s oy
G (024 In)
Front of Chair | I Rear of Chair F
Arpances 8 oz datate
S H (See11.3120) L AP R AT
/ TS
Top View of Chair  yote — set the temgplate into l
the seat until it touches fhe
back. Then seribe mark onto
Lacate front of the the seat. Then place the first
first 350 mm (13.8 in.) disk to the mark. Figures are
dick at the ‘Rear lusirative enly showing the
Stability’ mark on the disk & template.
Annex G Template
\ Stutelity Disds. See
After removing the Appends B for Detals ]
pasoning he TN [| oo 1031
first disk, then /|
behindﬂ-ifueii-:t L
disk and against »—][
the seat back ‘
first digk ——— " —T
Soa—o—7a3
_Sille\riewoﬂ:;r

Force has been applied : on top of the weight

Type Il
Applied discs on seat (N) Horizontal force (N) Loading point Rating
6 153 on top of the weight P

is: 420 mm.

Test performed on sample one as 8" test on this sample.

Note: The horizontal force was determined by the following formula: F = 0,1964 (1195 - H ), when H found
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ACCREDIA '\ Furniture Business Division

LENTE ITALUND DN ACCREDITAMENTO !

LAB N° 1514

TEST REPORT: 4787969023.1 Rev.1 Issued on: 30/5/2017

Front Stability ANSI/BIFMA X5.1:2017 Par. 11.4

Sufficient to clear all
foam and fabric and
81 kg allow for sethack
(1351b.)
Load applied tl v,
ﬁnureg:aeﬁgure 1d) __,_:;f_.__ _____ T_

Sufficient to
Cenieriine o point clear all foam
center of i

|
| and fabric
.
I
|

Mass
equivalent
of 81 kg
(135 1b.)

18 mm (075 in) dia_

frant edge
bearing su Centerine of 20 M (4.5 Ibf) rod wispherical fip
seat
|
]
Safficierr o dese s I
Souns el Ml wanl
sbow for aetseck

81 kg
(1351b.)

Load applied through Q"_utx b pumr
fixture (See Figure 11g) Ty

)

60 mm (2.4 in_) from fromt
| 10 w0 91 76 ) e

edge of the load-bearing .
Centerfine of seat 20N (:1.5 IbF.) me

Load seat (kg) Loading point (mm) Horizontal force (N) | Rating
61 60 20 .

Test performed on sample one as 9" test on this sample.
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ALANREUIA Y Furniture Business Division
TEST REPORT: 4787969023.1 Rev.1 Issued on: 30/5/2017

Backrest Durability Test - Cyclic - Type Il and Il ANSI/BIFMA X5.1:2017 Par. 15

1 /'i 334N / T
(75 Ibf) > 207
Position per 15.3 \ >
:": ‘\———/ Direction of force I
/ 90°+ 10° ;gplicatk;;\ (backrfdst 100 hg {2400 ) . 750t
/Tr i mos e e \\ Dot ttoe
109 kg (240 ibs.) . . Q _/' T ;:;;u:_:u rearward
/.J#L—_-__ M“??“\ 0% 10
(‘71; 3 3 [®) E; 73 Prett DOTE Of Phening-fype bask
Test has been performed pulling the backrest backwards
Backrest height: 400 mm
Loading pad height measured from the seat: top of backrest
Frequency: 15 cycles per minute
Width of the backrest: 415 mm
Width of the backrest > 406 mm
Loading point on backrest Load (kg) | Backrest force (N) | N°cycle | Rating
Centrally 109 334 80.000 P
102 mm to the right of the vertical centerline. 109 334 20.000 P
102 mm to the left of the vertical centerline. 109 334 20.000 P
Note: Test performed on sample one as 2™ test on this sample.
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LAB N° 1514

TEST REPORT: 4787969023.1 Rev.1 Issued on: 30/5/2017

Leg Strength Test - Front and Side Application ANSI/BIFMA X5.1:2017 Par. 17

Front Load Test ANSI/BIFMA X5.1:2017 Par. 17.3

f\
{ )

! ! 1 Per 17352
Diroction \ Restraening dence

of force | | l| l. / 11 %0 38 mm (042
,—,‘>" ll l' 2 V10 n)n

P heght
I L&
¢
1PBam-3Bmm (05K -15in)

Load is applied to inwards and parallel to the axis between the front and back of the seat
Load is applied one time on each front leg

Height load pad (measured from floor): 15 mm

Distance between the load pad from the outer edge of the leg: 11 mm

Functional Load

Horizontal force (N) Time of test (sec) N° cycle Rating

334 60 1 P
Note: Test performed on sample one as 6" test on this sample.

Proof load
Horizontal force (N) Time of test (sec) N° cycle Rating
503 60 1 P

Note: Test performed on sample one as 6" test on this sample. Permanent deformation of legs during tests,
leg supports the load during the test.

Detail of permanent deformation after test on one front leg
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LAB N° 1514

TEST REPORT: 4787969023.1 Rev.1 Issued on: 30/5/2017
Side Load Test ANSI/BIFMA X5.1:2017 Par. 17.4

Front view

Top View
Leg — 4 places |:|‘\ Per 17.4.1a:
Restraining
Per 174 13 Seat Pan device 11 to
Restraning device 38 mm (044
1110 38 mm (0 44 to 1.50in.)in
Divection 10 150 in ) in height
of force height
~ L I/ [ Seat Back ]
e LA
BmmOSn)-38mm{156in)
Load is applied to inwards and parallel to the axis between the right and left of the seat
Load is applied one time on each side leg
Height load pad (measured from floor): 15 mm
Distance between the load pad from the outer edge of the leg: 11 mm
Functional Load
Horizontal force (N) Time of test (sec) N° cycle Rating
334 60 1 P
Note: Test performed on sample one as 7" test on this sample.
Proof load
Horizontal force (N) Time of test (sec) N° cycle Rating
503 60 1 P

Note: Test performed on sample one as 7" test on this sample. Permanent deformation of legs during tests,
leg supports the load during the test.
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ACCREDIA X

VENTE ITALUNG DI ACORECITAMENTO

LAB N° 1514

TEST REPORT: 4787969023.1 Rev.1

Furniture Business Division

Issued on: 30/5/2017

Structural Durability Test — Cyclic ANSI/BIFMA X5.1:2017 Par. 24

Front view

T

] L
— 4k

Restraining
devices 11 to
38 mm (0.4
to 1.50in.)in
height

109 kg (240 Ibs.)
in the seat

fe—

—l

Direction
of force

st

Load (kg) Horizontal force (N) N° cycle Frequency (cycle per minute) | Rating
109 334 25.000 15 P
Note: Test performed on sample one as 5" test on this sample.
Key:
P = PASS, the sample MEETS the standard requirement.
F = FAIL, the sample DOES NOT MEET the standard requirement.
NA = NON APPLICABILE, the requirement/test IS NOT APPLICABLE to the sample.
NR = NOT REQUESTED, On Customer request the test is NOT PERFORMED.
NP = General note (see details).
ND = NOT DECLARED.
I = The rating of test CANNOT BE EXPRESSED, see details in test report

FINE RAPPORTO / END OF TEST REPORT
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